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TEST REPORT 
 

TS EN 12153 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
Report Number :   020.158.2 / 2013 
 
 
Report Date :   11.11.2013 
 
 
Testing Reference :   TS EN 14351-1+A1 Windows and Doors – Product standard, performance 

characteristics – Part 1: Windows and external pedestrain doorsets without 

resistance to fire and/or smoke leakage characteristics  

       

Product :   Asistal TH 68 Window and Door System ( Tild & Turn ) 
 
 
Client :   ASIST Alüminyum Profil A.Ş. 
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1. PREFACE 

This report comprises of tests and results, which were performed by FTI Facade Testing Institute  

at the address; Çakıl Village – Casualty Lieutenant Tamer Aydın Street, No:76 34540  Çatalca - Istanbul/ 

TURKIYE. 

   

Test sample comprises of a part of  window and door system which name is Asistal TH 68 Window & Door 

System which has been designed by Asistal Aluminium. Technoform heat barrier  was used this aluminium 

system. Tests were carried out on 01.08.2013 – 26.10.2013 for the determination of the air infiltration, water 

penetration ( under static pressure ), resistance to wind load, resistance to repeated opening and closing, 

determination of the resistance to vertical load and horizontal, thermal cycling regime.   

 

Test sample has been sent to FTI Façade Testing Institute’s testing laboratories on 06.06.2013. 

2. CLIENT 

ASIST Alüminyum Profil A.Ş. 

Prof.Dr. Nevzat Pisak Cad. Doğu Sanayi Sitesi 8. Blok No : 3 

Yenibosna / İstanbul / TÜRKİYE 

3. TEST METHODS 

The above mentioned tests have been carried out as per the test methods provided in project specifications 

and classified on the standards indicated below. Tests have been reported as the number of  

020.158.2 / 2013.            

EN 14351-1+A1  * Windows and Doors – Product standard 

EN 1026  *Windows and doors - Air permeability - Test method 

EN 12207      *Windows and doors - Air permeability - Classification 

EN 1027  *Windows and doors - Watertightness - Test method  

EN 12208  *Windows and doors - Watertightness – Classification 

EN 12211    *Windows and doors - Wind Load - Test Method 

EN 12210   * Windows and doors - Wind Load – Classification 
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4. TEST DATE AND PARTICIPANTS 

Tests were performed on  01.08.2013 - 26.10.2013 with the following participants:   

Oktay USTA   FTI   Laboratory Manager 

M.Serhat ÇOLAK   FTI   Testing Engineer 

Öner ARSLAN   FTI   Testing Engineer   

Ayfer Dincel   FTI   Testing Assistant 

and partially by 

Fatma PİR   Techonoform Bautec 

Gökhan ÇAYLI   Asistal Alüminyum 

5. DESCRIPTION OF TEST SAMPLE 

*  Type of sample  Window and Door System  

*  System name Asistal TH 68  ( Tild & Turn )  

*  Dimensions of sample (LxH) 1230 mm x 1480 mm 

*  Surface area of sample  1,82 m2 

*  Fixed joint length  - m 

*  Number of openable part(s)  1 

* Opening Type Right Hang Sash  

* Surface area of openable parts 1,65 m2 

* Opening joint length 5,16 m 

*  Glass type 6 / 12 / 6 mm Insulated  Glass  

System Components ( Please refer to the annexes ) 

6. CONDITIONS 

Local Temperature : 19 ºC 

Atmospheric  Pressure : 1009 Mbar 

Ambient Humidity : 66 % 

Test Stand : Stand 3 – 12 - 10 

7. TEST PERFORMANCE 

7.1. Pressure Sequence 

STEPS POSITIVE 
PRESSURE (Pa) 

NEGATIVE 
PRESSURE (Pa) 

1 P1=PD 1200 1200 
2 P2=PE 1800 1800 

 
PD: Pressure Design  ;  PE: Pressure Extreme  
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7.2. Air Permeability 

Before starting the test, 3 pulses at 660 Pa is applied to the sample.  

During the tests, the pressure at the following values is applied for 10 seconds. 

     Air permeability measurements based on overall  area ; 

POSITIVE PRESSURE  NEGATIVE PRESSURE 

φ1 
Test 

Pressure 
(Pa) 

Air 
Leakage  

(m³/h) 

Air 
Leakage  
(m³/h/m²) 

 

φ1 
Test 

Pressure 
(Pa) 

Air 
Leakage 

(m³/h) 

Air 
Leakage  
(m³/h/m²) 

φ1 50 1,74 0,96  φ1 50 1,34 0,74 

φ1 100 2,84 1,56  φ1 100 2,20 1,21 

φ1 150 3,99 2,19  φ1 150 2,91 1,60 

φ1 200 4,77 2,62  φ1 200 3,32 1,83 

φ1 250 6,10 3,35  φ1 250 3,92 2,15 

φ1 300 7,30 4,01  φ1 300 4,18 2,29 

φ1 450 8,89 4,88  φ1 450 5,48 3,01 

φ1 600 12,83 7,05  
 

φ1 600 6,61 3,63 

φ1 600 12,83 7,05  
 

φ1 600 6,61 3,63 
   

          Test No : 2013.217.08 /  01.08.2013            Test No : 2013.217.09 / 01.08.2013 

Air permeability measurements based on opening join t length;      

POSITIVE PRESSURE  NEGATIVE PRESSURE 

φ1 
Test 

Pressure 
(Pa) 

Air 
Leakage 

(m³/h) 

Air 
Leakage  
(m³/h/m) 

 

φ1 
Test 

Pressure 
(Pa) 

Air 
Leakage 

(m³/h) 

Air 
Leakage  
(m³/h/m) 

φ1 50 1,74 0,34  φ1 50 1,34 0,26 

φ1 100 2,84 0,55  φ1 100 2,20 0,43 

φ1 150 3,99 0,77  φ1 150 2,91 0,56 

φ1 200 4,77 0,92  φ1 200 3,32 0,64 

φ1 250 6,10 1,18  φ1 250 3,92 0,76 

φ1 300 7,30 1,41  φ1 300 4,18 0,81 

φ1 450 8,89 1,72  φ1 450 5,48 1,06 

φ1 600 12,83 2,49  φ1 600 6,61 1,28 

φ1 600 12,83 2,49  φ1 600 6,61 1,28 
 

          Test No : 2013.217.08 /  01.08.2013            Test No : 2013.217.09 / 01.08.2013 
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Air permeability measurements based on overall area
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Air permeability measurements based on opening join t length 
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7.3. Watertightness Under Static Pressure 

Before starting the test, 3 pulses at 660 Pa were applied to the sample. Waiting duration between each 
impacts were 3 seconds Water spray nozzles are arranged in 1 row, such that the first nozzle is apart 
250 mm from the side. The number of nozzles at each row is 3 pieces. 
The amount of water applied to the mockup ( First row ) = 2 l/min x 3 = 6 l/min = 360 l/h 

Observations 

Pressure 
Value 
(Pa) 

Time 
Period 
(min) 

Observations 

0 15 No water leakage was observed. 

50 5 No water leakage was observed. 

100 5 No water leakage was observed. 

150 5 No water leakage was observed. 

200 5 No water leakage was observed. 

250 5 No water leakage was observed. 

300 5 No water leakage was observed. 

450 5 No water leakage was observed. 

600 5 No water leakage was observed. 
 

Test No : 2013.217.10 /  01.08.2013 
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7.4. Resistance to Wind Load 

Before starting the test, 3 pulses at 1320 / -1320 Pa are applied to the sample.Waiting duration between 

each impacts 3 seconds.During the tests, the pressure values are applied for 30 seconds.  

 Position: Vertical distance for mullion at middle axis       
 Scale:  Vertical 1230 mm   

The measured frontal deflection between points of the structural support should not exceed the 
minimum of 1/300 of the framing member’s span under the positive and negative design loads:   

   Vertical 1230 / 300 = 4,10 mm 

Positions of the transducers which deflection measu rements have been carried out on Test Samples 

 

Specimen dimensions and sensor replacement coordina tes; 

  X coordinates (mm) Y coordinates (mm) 

External Dimensions 1230 1480 

Sensor 3 Replacement 1200 1450 

Sensor 2 Replacement 1200 740 

Sensor 1 Replacement 1200 30 

Frontal deflection measurement results on the verti cal mullion; 

Positive 
Pressure 

(Pa) 

Point 
1 

(mm) 

Point 
2 

(mm) 

Point  
3 

(mm) 

Frontal 
Deflection 

(mm) 
  

Negative 
Pressure 

(Pa) 

Point 
1 

(mm) 

Point 
2 

(mm) 

Point  
3 

(mm) 

Frontal 
Deflection 

(mm) 

1200 0,83 1,05 0,78 0,24   -1200 1,02 1,41 1,00 0,40 

0 0,01 0,02 0,02 0,01   0 0,03 0,01 0,01 0,01 

Test No : 2013.217.11 / 01.08.2013         Test No : 2013.217.12 / 01.08.2013 

 

Point 3 

Point 2 

Point 1 
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Displacement & Frontal Deflection
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7.5. Repeated Pressure Test 

Positive and negative test pressure was applied to 50 cycles at 600 Pa. Duration time between each 

impact was 5 seconds.  

Test Pressure (Pa)  Cycle  Observation  

PC = + 600 50 No damage was observed 
 

Test No : 2013.217.13 / 01.08.2013 
 

7.6. Increased Load Test ( Safety Test – Secure Loa d )  

Safety load increased to 1,5 times the design load were applied to the sample. 

Test Pressure 
 Applied 

Observations 
Positive Negative 

PE = + 1800 Pa + 1800 Pa - 1800 Pa No damage was observed on the sample 
 

 Test No : 2013.217.14 / 01.08.2013 
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8. TEST PERFORMANCE 

    
CONDITIONS RESULTS CLASSIFICATION 

AIR PERMEABILITY  
EN 12207 

(overall area) 

600 Pa < 10 m³/h,m² Positive Pressure 7,05 4 

600 Pa < 10 m³/h,m² Negative Pressure 3,63 4 

AIR PERMEABILITY  
EN 12207 

(openable lenght) 

600 Pa < 2,5 m³/h,m Positive Pressure 2,49 4 

600 Pa < 2,5 m³/h,m Negative Pressure 1,28 4 

WATER- 
TIGHTNESS 

(Static Pressure) 
EN 12208 

There will be no water 
leakage at 600 Pa 

No water leakage was observed 9 A 

RESISTANCE TO 
WIND LOAD 

EN 12210 

Deflection < 4,1 mm 
for L/300 

Presure will be + 1200 Pa 

OK (max. 0,24 mm) 
       (max. -0,4 mm) 

C 3 
There will not be any 
damage at cycle test  
+ 600 Pa x 50 cycle 

None of any damage was observed 

There will not be any 
damage at secure load 

+ 1800 Pa 

None of any damage was observed at 
positive or negative pressure 

 









48 § September 2008 § BK 10-4  Roto NT  Änderungen vorbehalten.

Roto NT
Drehkipp-Beschlag K / A
Grundsicherheit

Beschlagzusammenstellungen

Bandseite K, Systeme 12/18(20)-9 und 12/20(21,22)-13

Bandseite A, Systeme 12/18(20)-9 und 12/20-13

 12 mm Falzluft
 18/20/21/22 mm Überschlagbreite
 9/13 mm Beschlagachse

13 7

8

2

4

5

13

13

11

13

15

1

14

3

12

11

13

18

(1)

A

(1) siehe Katalog „Roto Griffe“ BK 5

K8

10 A

10 K

9 A

9 K

639

Anwendungsdiagramm siehe Kapitel Diagramme / Schnitte

1 DK-Getriebe

2 Eckumlenkung

3 Eckumlenkung DK

4 Axerstulp

5 Eckumlenkung Axer

6 Axerarm

7 Axerlagerstift

8 Axerlager

9 Eckband

10 Ecklager

11 Mittelverschluss

12 Kipplager

13 Schließstück

14 Niveauschaltsperre

15 Schnäpper

18 Zweitschere

39 Unterlage (profilspezifisch)

Anwendungsbereich

Grundsicherheit

Bandseite FFB FFH Gewicht

K 290-1600 mm 280-2400 mm max. 100 kg

bzw. 130 kg

A 290-1600 mm 280-2400 mm max. 100 kg
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